
www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



Item Part OEMPart DescQty

John Deere Front & Rear Suction Door Parts (Hi Drum) 50-1, 50-2

DOOR - R.H. FRONT SUCTION DOOR (ILL.) (9900-9910)AN19079690796R1.1 1

DOOR - L.H. FRONT SUCTION DOOR (9900-9910)AN19079790797L1.2 1

DOOR - R.H. FRONT H-D SUCTION DOOR (ILL.) (9920-9930)AN19111691116R2.1 1

DOOR - L.H. FRONT H-D SUCTION DOOR (9920-9930)AN19111791117L2.2 1

BOLT - 1/4 X 1/2" CARRIAGE BOLT03H189301893P3 1

NUT - 1/4 - SERR HEX FLANGEN1021710217P4 AR

DOOR - R.H. CLEAN-OUT (ILL.) (9920-9930)AN19112291122R5.1 1

DOOR - L.H. CLEAN-OUT (9920-9930)AN19112391123L5.2 1

LATCH - (9920-9930)                      

.                                                                                                                                                   

.

N192933929336 2

TRANSITION - R.H. AIR DUCT TRANSITION (9900-9930)AN19271892718R7.1 1

TRANSITION - L.H. AIR DUCT TRANSITION (9900-9930)AN19271992719L7.2 1

BOLT - 5/16 X 1/2" HEX HEAD FLANGE BOLTN7129271292P8 4

NUT - 5/16 - SERR HEX FLANGEN1021310213P9 AR

DOOR - R.H. REAR H-D SUCTION DOOR (ILL.) (9900-9930)AN11421614216R10.1 1

DOOR - L.H. REAR H-D SUCTION DOOR (9900-9930)AN11421714217L10.2 1

BOLT - 5/16 X 5/8" CARRIAGE03H177401774P11 4

BOLT  - 1/4 X 1/2" - SERR HEX FLANGEN1482014820P12 2

NUT - 1/4 - SERR HEX FLANGEN1021710217P13 2

PIN - 3/32 X 3/4 COTTER PIN11H20600206P14 2

PIN - CLEAN-OUT DOOR PINN346023460215 1

DOOR - CLEAN-OUT (9900-9930)N1188751887516 1

DOOR - R.H. REAR H-D SUCTION DOOR (ILL.) (9940-9950)AN11482614826R17.1 1

DOOR - L.H. REAR H-D SUCTION DOOR (9940-9950)AN11482714827L17.2 1

DOOR - CLEAN-OUT, CONV. (9940-9950)AN1905899058918 1

www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



Item Part OEMPart DescQty

John Deere 9935-65 In-Line Suction Door Parts 50-3

SUCTION DOOR - STRAIGHT (TALL) DOOR ASSEMBLY - 9960-9965 IN-LINE, 

(INCLUDES ITEMS #4 THRU #9)

AN272383723831 1

SUCTION DOOR - OFFSET RIGHT 5" - DOOR ASSEMBLY - 9960-9965 IN-LINE - 38 & 

40" ROWS, (INCLUDES ITEMS #4 THRU #9)

AN195147951472.1 1

SUCTION DOOR - OFFSET LEFT 5" - DOOR ASSEMBLY - 9960-9965 IN-LINE - USED 

ON ROW 1: CONVERTING TO 36" ROWS FROM 38" ( OPPOSITE OF PART #95147 ) 

(INCLUDES ITEMS #4 THRU #9)

<----- OEM95147-X2.2 1

SUCTION DOOR - STRAIGHT (SHORT) DOOR ASSEMBLY - 9960-9965 IN-LINE, 

(INCLUDES ITEMS #4 THRU #9)

AN193420934203 1

PIN - SUCTION DOOR ( 9935-CP690 IN-LINE & PRO )N197195971954 1

PIN - 3/32 X 3/4 COTTER PIN11H20600206P5 2

NUT - 1/4 - SERR HEX FLANGEN1021710217P6 1

LATCH - SUCTION DOOR (IN-LINE & PRO)AN194090940907 1

SERVICE DOOR (9935-CP690) IN-LINE & PRON199131991318 1

BOLT - 1/4 X 1/2" CARRIAGE BOLT03H189301893P9 1

BOLT  - 3/8 X 3/4" - SERR HEX FLANGEN1482214822P10 AR

NUT - 3/8 - SERR HEX FLANGEN1021510215P11 AR

www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



Item Part OEMPart DescQty

John Deere 9935-CP690 Pro Suction Door Parts 50-4

SUCTION DOOR - OFFSET RIGHT 11" - INCLUDES ITEMS #13 THRU #18                        

(USE ON ROW: #2 ON 6 ROW,  #1 ON 4 ROW: 30" PRO-16 SKIP-ROW SETUP)   

(FITS: P-12 OR P-16)

AN276846768461.1 1

SKIP ROW SUCTION DOOR - #76846 OFFSET TO THE LEFT 11" - INCLUDES ITEMS 

#13 THRU #18

<-----OEM76846-SR1.2 1

SUCTION DOOR - OFFSET TO THE LEFT 5" (9986-CP690) : REPLACES #AN273412 

(9976) - INCLUDES ITEMS #13 THRU #18

AN276688766882.1 1

SKIP ROW SUCTION DOOR - #76688 OFFSET TO THE RIGHT 5" - INCLUDES ITEMS 

#13 THRU #18

<-----OEM76688-SR2.2 1

SHORT SUCTION DOOR (W/ BRACKET ON SIDES FOR 30-32" ROWS) - (9986-CP690) 

: REPLACES #AN272788 (9935, 9970-9976) - INCLUDES ITEMS #13 THRU #18 (10.5" 

VERTICAL OPENING)

AN27760777607-B3 1

SHORT SUCTION DOOR - (9986-CP690) : REPLACES #AN272788 (9935, 9970-9976) - 

INCLUDES ITEMS #13 THRU #18 (10.5" VERTICAL OPENING)

AN277607776074 1

STRAIGHT SUCTION DOOR - (9986-CP690) : REPLACES #AN272892 (9935, 9970-

9976) - INCLUDES ITEMS #13 THRU #18

AN276679766795 1

SUCTION DOOR - BENT TO THE LEFT - PRO 16 9986 #6 - INCLUDES ITEMS #13 

THRU #18

AN277961779616.1 1

SKIP ROW SUCTION DOOR - #77961 BENT TO THE RIGHT - INCLUDES ITEMS #13 

THRU #18

<-----OEM77961-SR6.2 1

ANGLE - PRO SUCTION DOORN378691786917 1

NUT - M10 - SERR HEX FLANGEE6352663526P8 1

BOLT - M10 X 20 ROUND HEAD - SQR NECK03M719007190P9 1

AIR DUCT TRANSITION OUTERAN2722367223610 1

AIR DUCT TRANSITION - BENT TO THE LEFTAN2722397223911.1 1

SKIP ROW AIR DUCT TRANSITION - #72239 BENT TO THE RIGHT<-----OEM72239-SR11.2 1

BOLT - M10 X 40 ROUND HEAD - SQR NECK03M719407194P12 1

PIN - SUCTION DOOR ( 9935-CP690 IN-LINE & PRO )N1971959719513 1

PIN - 3/32 X 3/4 COTTER PIN11H20600206P14 2

NUT - 1/4 - SERR HEX FLANGEN1021710217P15 1

LATCH - SUCTION DOOR (IN-LINE & PRO)AN1940909409016 1

SERVICE DOOR (9935-CP690) IN-LINE & PRON1991319913117 1

BOLT - 1/4 X 1/2" CARRIAGE BOLT03H189301893P18 1

POST - INNER SHORT SUCTION DOOR SUPPORTAN2728937289319 1

www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



Item Part OEMPart DescQty

John Deere 2 Row Fan Assembly 50-20

2 ROW FAN KIT - 1-3/8" SHAFT, ALL PARTS UNASSEMBLED INCLUDES #07200 BOLT 

KIT - (W/O #90049P SHEAVE) (9930CP, 7440CS)

AN11523315233KIT.1 1

2 ROW FAN KIT - 1-3/8" SHAFT, ALL PARTS ASSEMBLED - (W/O #90049P SHEAVE) 

(9930CP, 7440CS)

<-----OEM15233AKIT.2 1

BOLT KIT - COMPLETE FOR 2 ROW FAN ASSEMBLY #15233 (DOES NOT INCLUDE 

ITEMS 37-40)

<-----OEM07200KIT.3 1

2 ROW FAN KIT - ALL PARTS UNASSEMBLED INCLUDES #74106BK BOLT KIT 

(9935CP, 7455CS) (MAY USE WATER PULLEY AND BUSHING ON MODELS 9900-

30CP &7440CS)

AN27410674106KIT.4 1

2 ROW FAN KIT - ALL PARTS ASSEMBLED (9935CP, 7455CS) (MAY USE WATER 

PULLEY AND BUSHING ON MODELS 9900-30CP &7440CS)

<-----OEM74106AKIT.5 1

BOLT KIT - COMPLETE FOR 2 ROW FAN ASSEMBLY #74106 (9935CP, 7455CS) (DOES 

NOT INCLUDE ITEMS 37-40)

<-----OEM74106BKKIT.6 1

SIDE SUPPORT - BEARING (FRONT)AN19273292732F1.1 1

SIDE SUPPORT - BEARING (REAR)AN19273392733R1.2 1

SIDE PANELN116690166902 2

BAFFLE - PLASTIC BAFFLE OR ORIFICEN116688166883 2

WRAP AROUND COVER 2-ROW - WITH SERVICE HOLEAN220008200084 1

ANGLE - USED FOR MOUNTING SHIMN114702147025 1

CHANNEL - OUTLET SUPPORT CHANNELN114700147006 1

SHIM - SHIM USED ON FAN OUTLETN118257182577 1

UNDER SHROUD - BOTTOM HOUSING CUTOFFAN113793137938 1

TENSION BRKTN114701147019 1

NUT - 3/8 - NYLON LOCKT1123411234P10 10

WASHER - .406 X .810 X .060"24H130501305P11 AR

WASHER - .406 X .718 X .120"24H130401304P12 8

BOLT - 3/8 X 2-1/4" HEX HEAD19H172601726P13 12

BOLT - 5/16 X 3/4" CARRIAGE03H154001540P14 20

NUT - 5/16 - SERR HEX FLANGEN1021310213P15 20

BOLT - 3/8 X 3" CARRIAGE03H156501565P16 2

BOLT - 1/2 X 2" HEX HEAD19H183101831P17 1

WASHER - 1/2" LOCK12H30100301P18 1

WASHER - 17/32 X 1-1/8 X .105"24H125401254P19 1

SHEAVE - WATER PULLEY (9900-9996)N19004990049P20 1

BUSHING - WATER PULLEYN1961129611221 1

1-3/8 BRG ASSY, INCLUDES HOUSING AND LOCKING COLLARAN11420214202P22.1 1

1-1/8 BRG ASSY - INCLUDES HOUSING AND LOCKING COLLARAN11285112851P22.2 1

SHAFT - 1-3/8 X 17.875 BLOWER SHAFTN1963989639823 1

SNAP RINGN19639696396P24 1

STOP COLLARN1963979639725 1

FAN BLADE 2 ROWN1197691976926 1

SHAFT SPACER - 1.4 X 1.875 X 4.575N1195801958027 1

BOLT - 3/8 X 1-1/2" CARRIAGE03H148001480P28 3

NUT - 3/8 - NYLON LOCKT1123411234P29 1

KEY - 1/4 X 2-1/8 WOODRUFF26H4000040P30 2

COTTER PIN - 3/16 X 211H22200222P31 1

WASHER - 1.390 X 2.125 X .135"24H53000530P32 1

WASHER - 1-13/32 X 1-3/4 X .060"24H151101511P33 2

www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



Item Part OEMPart DescQty

John Deere 2 Row Fan Assembly 50-20

BOLT - 3/8 X 1-3/4" CARRIAGE03H155801558P34 1

WASHER - 1-1/16 X 2 X .134"24H64100641P35 1

NUT - 1-14 CASTLEC535R00535P36 1

BOLT - M8 X 25 ROUND HEAD - SHORT SQR NECK03M718507185P37 1

COVER - 2R FAN WRAP INSPECTIONN2204012040138 1

CLIP - 2R FAN WRAP INSPECTIONP471594715939 1

M8 WING NUT- 2R FAN WRAP INSPECTION14M702007020P40 1

BELT - 2 ROW FAN DRIVE - JD (FAN ASSY #15233) 

.                                                                                       .

N12936829368P41 1

FRAME SUPPORT - FRONT 2ROW - 1.5" SHAFTAN27410374103F42 1

FRAME SUPPORT - REAR 2ROW - 1.5" SHAFTAN27410474104R43 1

BAFFLE 2-ROW - METRIC HOLESN2768657686544 2

NUT - M10 - SERR HEX FLANGEE6352663526P45 2

NUT - M10-1.5 - NYLON LOCK14M740007400P46 12

BOLT - M10 X 60 HEX HEAD19M715607156P47 12

NUT - M8 - SERR HEX FLANGEE6352563525P48 20

.406 X 1.25 X .104 WASHER - REINFORCEMENTM6311563115P49 4

BOLT - M8 X 20 ROUND HEAD - SQR NECK03M705407054P50 4

BOLT - M8 X 20 ROUND HEAD - SHORT SQR NECK03M718407184P51 16

BOLT - M10 X 80 ROUND HEAD - SHORT SQR NECK03M721807218P52 2

PRO DOFFER NUT, M30 NYLON LOCK NUT (9935-CP690 P12)N27503875038P53 1

NUT - M12 - SERR HEX FLANGEE6352763527P54 6

PILLOW BLOCK BEARING ASSY 2-ROW - 1.5" SHAFTAN27410574105P55 1

BOLT - M12 X 45 - SMOOTH HEX FLANGE19M781307813P56 4

SHORT SLEEVE  - 2-ROW FAN - 1.5" SHAFTM181111811157 1

TONEWHEELN1974599745958 1

2 ROW FAN SHAFT - 1.5" DIAN2768687686859 1

FAN BLADE 2 ROW - 1.50" BOREN2768667686660 1

LONG SPACER - 2 ROW FAN SHAFT- 1.5" SHAFTN2768677686761 1

WASHER - 1-17/32 X 1-31/32 X .035"24H153501535P62 2

ANGLE - BELT GUARD - 2 ROW FANN2212372123763 1

BOLT - M12 X 50 - SMOOTH HEX FLANGE19M830608306P64 2

1-1/2 BRG ASSY - INCLUDES HOUSING AND LOCKING COLLARAN19073890738P65 1

WASHER - 1.75 X .937 X .13 HDN24M70919611094P66 1

NUT - M24 - HEX STOVER LOCKA3187131871P67 1

FAN ROTOR - 9935 - Belt-Fan Drive (2 Band) - Eff.L78.750 IN - W.66 IN - T.41 IN 

(FAN ASSY #74106)

N220907B2090768 1

www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



Item Part OEMPart DescQty

John Deere 4 Row Fan Assembly 50-22

4 ROW FAN KIT - ALL PARTS UNASSEMBLED INCLUDES #07400 BOLT KIT ( NO 

PULLEY )

AN19378507440KIT.1 1

4 ROW FAN KIT - ALL PARTS ASSEMBLED ( NO PULLEY )AN19378507440AKIT.2 1

BOLT KIT - COMPLETE FOR 4 ROW FAN ASSEMBLY<-----OEM07400KIT.3 1

SIDE SUPPORT - BEARING (FRONT)AN19351493514F1.1 1

SIDE SUPPORT - BEARING (REAR)AN19351593515R1.2 1

SIDE PANELN118515185152 2

ISOLATOR - 1/2 X 3/4 X 48"-52" FOAM PADN19287292872P3 2

BAFFLE - PLASTIC BAFFLE OR ORIFICEN196088960884 2

WRAP AROUND - HOUSINGAN114674146745 1

UNDER SHROUD - BOTTOM HOUSING CUTOFFAN114675146756 1

TENSION BRKTN118518185187 1

SHIM - FOR FAN OUTLETN119024190248 1

ANGLE - USED FOR MOUNTING SHIMN118516185169 1

CHANNEL - OUTLET SUPPORTN1185171851710 1

NUT - 3/8 - NYLON LOCKT1123411234P11 14

WASHER - .406 X .6875 X .035"24H130201302P12 8

WASHER - .406 X .718 X .120"24H130401304P13 8

WASHER - .406 X .810 X .060"24H130501305P14 12

NUT - 3/8 - JAM STYLE LOCKK40003-F40003P15 12

WASHER - .406 X .810 X .060"24H130501305P16 12

SPACER - SPACER INSIDE OF BAFFLE28H20690206917 12

WASHER - .410 X 1.5 X .120"24H173001730P18 12

WASHER - CUPPED WASHER FROM .380 X 2.5 X .120N1916719167119 12

BOLT - 3/8 X 5" HEX HEAD BOLT WITH FULL THREADS19H297802978P20 12

BOLT - 5/16 X 3/4" CARRIAGE03H154001540P21 15

NUT - 5/16 - SERR HEX FLANGEN1021310213P22 19

BOLT - 3/8 X 3" CARRIAGE03H156501565P23 2

BOLT - 5/16 X 1" CARRIAGE03H170901709P24 4

BOLT - 1/2 X 2" HEX HEAD19H183101831P25 1

WASHER - 1/2" LOCK12H30100301P26 1

WASHER - 17/32 X 1-1/8 X .105"24H125401254P27 1

SHEAVE - WATER PULLEY (9900-9996)N19004990049P28 1

BUSHING - WATER PULLEYN1961129611229 1

1-1/2 BRG ASSY - INCLUDES HOUSING AND LOCKING COLLARAN19073890738P30 1

BRACKET, 4 ROW FAN, TACK ANGLE BRACKETN1936879368731 1

TONEWHEELN1974599745932 1

SHAFT - 1-1/2 X 24.469 BLOWER SHAFTN1961119611133 1

SNAP RINGN19635096350P34 1

STOP COLLARN1961109611035 1

FAN BLADE - FAN BLADE 4 ROWN1966769667636 1

SPACER - 1.525 X 2.0 X 6.341N1953319533137 1

NUT - 1/2 - SERR HEX FLANGEE6293462934P38 8

BOLT - 1/2 X 2" CARRIAGED3H149201492P39 2

KEY - 1/4 X 2-1/8 WOODRUFF26H4000040P40 2

COTTER PIN - 1/4 X 2-1/2"11H25000250P41 1

WASHER - 1-17/32 X 2-1/2 X 1/424H15401154042 1

www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019



Item Part OEMPart DescQty

John Deere 4 Row Fan Assembly 50-22

WASHER - 1-17/32 X 1-31/32 X .035"24H153501535P43 1

BOLT - 1/2 X 1-3/4" - SERR HEX FLANGE19H177701777P44 6

WASHER - 1-9/32 X 2-1/4 X .134"24H149901499P45 1

NUT - 1-1/4-12 CASTLE14G92700927P46 1

BELT - 4 ROW FAN DRIVE - JDN19382293822P47 1

www.certipik.com                                           Certi-Pik, USA                                         Litho in USA 2019


